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Sample Description Clients Ref : "Levante 539"

Loop pile carpet

Colour : Beige

End Use : Flooring

ASTM C518-2017 Steady-State Thermal Transmission Properties by Means of the Heat Flow Apparatus 

Test Date 28-04-2021

Test Apparatus Lasercomp Fox 314

Sample Orientation Horizontal

Heat Flow Direction Up

Mean Test Temperature 23 °C

Temperature Differential 20 °C

Average Thermal Gradient 394.2 K/m

Estimated uncertainty in results 3.1 %

Specimen 1 2

Specimen Thickness 

(as received)

10 mm10

Specimen Thickness 

(as tested)

51 mm51

Specimen Density 

(as tested)

270 kg/m³268

Test Duration 01:39 hrs:mins01:55

Measured Heat Flux 25.0 W/m²25.1

Measured Thermal Conductance 1.2491 W/m²K1.2555

Measured Thermal Conductivity 0.0634 W/m.K0.0637

Thermal Resistance 0.80 m²K/W0.80
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Thermal Resistance (1 layer) 0.16 m²K/W0.16

The calibration of the Heat Flow Apparatus was checked immediately prior to the commencement 

of the test.

Tested with 5 layers
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